
 

City of Villa Grove 

Independent Utility Review 

Optimization or Disposition 

Consideration 

 

July 16, 2020 

 

 

 

  

 
 
Prepared by: Hartman Consultants, LLC  

637 North Park Avenue    
Winter Park, Florida 32789 
 

HC #: 20018.00     





 

Independent Utility Review 

HC# 20018.00 2 

Operations/Facilities Overview 

 

WATER 

 

The water system operations are very good for the general age of the system.  The new 500 gpm 

ion-exchange water softening facility with refurbished wells and new appurtenances was on-line 

in May 2019 at a cost of $4.6 million.  Also, co-located in the new WTP is the new City 

administration office. 

 

The system has two (2) elevated storage tanks; one built in 1935 of 75,000 gallons and one built 

in 1992 of 150,000 gallons.  Both are routinely inspected and refurbished. 

 

There are 1,120 water customers and some 1,453 meters (5/8" x 3/4") (some customers have 

multiple meters).  There are two (2) at 4" large customer meters. 

 

There are 140 hydrants in the system. 

 

I have estimated from the system mapping the following summary of water mains: 

 

•  2" -   5,100 LF 

•  4" - 40,000 LF 

•  6" - 50,000 LF 
 
for a total of 136,500 LF or approximately 26 miles. 

 

Many of the water mains are fully depreciated and not shown in the RCNLD analysis. 

 

WASTEWATER 

 

The current wastewater facilities are older and in need of refurbishment or replacement. 

 

The current facility sees significant inflow and/or infiltration as evidenced by the low influent 

BOD (37 mg/l last 12 months) and low TSS (10 mg/l last 12 months) concentrations and highly 

variable flows. 

 

The facility is a conventional complete mix activated sludge CMAS pre-engineered facility.  

There are two (2) parallel trains.  The DADF capacity is 0.6 MGD and the DMDF capacity is 1.2 

MGD. (IEPA #IL0059005).  See the next four (4) Fehr Graham Figures. 

 

There are six (6) wastewater lift/pumping stations: 
 

• McCoy with two (2) at 150 gpm pumps 

• Old Sewer Plant with two (2) at 250 gpm pumps 

• Birch Lane with two (2) at 400 gpm pumps 

• Industrial Park with two (2) at 40 gpm pumps 

• Adams Avenue with three (3) - 2 @ 500 gpm pumps & 1 @ 250 gpm pump 

• Manhole 9 Bypass with two (2) at 450 gpm pumps 

•  8" - 40,000 LF 

•  10" -   1,400 LF 











 

Independent Utility Review 

HC# 20018.00 7 

Two of the lift stations do not have VFD’s (McCoy- too small and Birch Lane- Ameren to 

provide a grant for this one).  Only one lift station does not have auxiliary power, the McCoy lift 

station. 

 

The force mains include an estimated: 

 

• 2" FM  -  1,000 LF 

• 4" FM -  1,000 LF 

• 6" FM -  2,400 LF 

• 8" FM -  5,100 LF 

• 12" FM -  6,300 LF  

 

There are some 190 manholes in the collection system. 

 

The gravity sewers were estimated at: 

 

• 8" -   9,500 LF 

• 10" -  15,000 LF 

• 12" -   5,800 LF 

 

for a total of some 131,600 LF or approximately 25 miles. 

 

Many of the gravity sewers are fully depreciated and are not included in the RCNLD. 

 

There are approximately 1,060 wastewater customers. 

 

There are some reported sewer overflows and peaking sewage flows at the WWTP.  The new 

IEPA permit special condition #12 requires the City of Villa Grove to address the overflows in 

the future as well as the excessive I/I in the collection system. 

 

The Public Works Department has equipment, tools, inventory, consumables, records, and other 

appurtenances. 

 

A few of the pieces of equipment include: 

 

• Oxygen meter 

• Sewer cleaner/jetter 

• Sludge applicator 

• Several trash pumps 

• Trucks  

 

 

 

 

 

 



 

Independent Utility Review 

HC# 20018.00 8 

Optimization 

 

The City of Villa Grove is an isolated utility system without the ability to attain a significant 

economy of scale through projected growth or regionalization (see Fehr Graham draft report) by 

itself. 

 

The water system has been improved and needs only normal water loss, meter replacement, 

looping, etc., activities typical for any other good system. 

 

The wastewater system needs plant upgrades and I/I control activities.  The following options 

have been identified: 

 

1. CAS with BNR 
 
This has been taken from the draft and only 60% complete plan by (Fehr Graham) 

 

Upgrading the package activated sludge plants for use as proposed Biological Nutrient 

Removal (BNR) plants.  The scope of the work would include new preliminary screening 

and grit treatment, refurbishing existing process units, and constructing new clarifying 

units and sludge storage facilities.  These improvements are summarized below: 
 

• Modified influent splitter structure. 

• New preliminary treatment building with headworks structures with screening 

equipment and grit removal equipment. 

• New BNR activated sludge plant splitter box. 

• Modifying current activated sludge plants to include nutrient removal and 

converting center clarifiers to aerobic digester tanks. 

• New secondary clarifier splitter box. 

• Two new secondary clarifiers. 

• Refurbishment of existing control building. 

• Modify chlorine contact tank to be used for future UV treatment channels. 

• Abandonment and fill of existing first flush lagoon. 

• Plant site piping, manholes, valves, and appurtenances. 

• Plant electrical controls, instrumentation, and PLCs. 

• Plant site electrical. 

 

This alternative would also maintain the existing permitted DAF of 0.6 MGD and DMF 

of 1.2 MGD.  The two existing activated sludge plants would be reconstructed to create 

nutrient treatment units, where the outer annulus of the structure contains Anaerobic and 

Anoxic compartments to remove nitrogen and phosphorus, and an aerobic compartment 

to treat for BOD and ammonia.  The inner annulus will be converted to serve as the 

digestion area for sludge.  Two clarifiers would be constructed to provide treatment after 

wastewater goes through the activated sludge plants.  A new sludge storage tank would 

be constructed to provide required wintertime detention needed for land disposal.  This 

alternative would also provide a new unheated headworks building with screening and 

grit removal.  All structures would be sized for the design DMF of 1.2 MGD.  No 

changes to existing excess flow treatment process are necessary.   



 

Independent Utility Review 

HC# 20018.00 9 

This Alternative has a probable total project cost of $14,696,000, an annual O&M cost of 

$376,000, and a Net Present Worth of $16,756,000. 

 

Fehr Graham 60% Draft – partial and preliminary report of 10/2019 was not completed. 

 

The current WWTP discharges into the Embarras River segment ILBE14 that is classified 

as impaired. 

The above report has not been finished and has not had a value engineering analysis.  

With the above caveats and understanding, the 60% study level was subject to refinement 

that could significantly alter the final costing and findings. 

 

2. Modified Ludzack-Ettinger (MLE) with Alum Polishing  

 

A second option is the MLE activated sludge process (BIOS controls) with alum addition 

prior to filtration (alum polishing – phosphorus removal).  This process can be retrofitted 

into the existing tankage with all new mechanical equipment and a new basin.  The cost 

estimate for this option is approximately $4 million with a grant expectation of $2 

million.  Like the 1st preliminary option, these facilities have an average service life of 40 

years. 

 

3. Retrofit with reconditioned “like new” Equipment and Alum Polishing 

 

The third option was developed by the City Public Works staff (Scott Arbuckle) and 

reviewed by me.  This option brings the facilities generally in the same configuration 

back to a “like new” condition with some additional chemical feed as needed.  Instead of 

a 40-year life span, such facilities normally have a 30-year life span.  This is by far the 

lowest initial cost option. 

 

Optimization efforts on the CIP included: 

 

1. Rebuilt glass fused to steel tank at 244,200 gallons for a sludge storage tank for $222,151 

plus 40,000+ contingency = approximately $270,000. 

 

2. Sludge pumps and piping at $50,000 plus $15,000 contingency = $65,000. 

 

3. Treatment plant upgrades replace underwater steel components with launder system and 

weirs and baffles 

a) $186,417 

b) $85,865 

Add concrete work, painting, grouting, draining and cleaning of tank, lubrication, 

start-up and performance testing with repaired walkways, ladders, engineering 

and permitting, etc. 

c) Est. $200,000 

d) Contingency $100,000 

Say $500,000 for a, b, c and d. 

 



 

Independent Utility Review 

HC# 20018.00 10 

For all three items estimate $835,000.  Add closing costs and financing for total project cost of 

approximately $950,000.   

 

Average service life for rebuilds is at 30 years.  Example Illinois Refinance at 2.5% fixed or less 

use $45,000 to $50,000 per year principal and interest (may be able to get a better rate from your 

depository bank). 

 

Compare to a typical SRF or RD project which cost approximately 28% more due to 

requirements (Purdue Study) and all new facilities versus refurbished.  Other requirements such 

as CMOM, I/I work, etc., also.  Optimized total project cost approximately $4 million.  Grant 

expectation of $2 million.  Net $2 million for 40-year repayment (RD).  If below poverty line at 

1.375% interest.  The payment is approximately $70,000 to $80,000/yr.  

 

Both programs would have energy savings. 

 

The wastewater facilities program delineated as outlined by Public Works with some HC review 

results in a rate increase of approximately 10 percent for the wastewater customers or an overall 

rate increase of approximately 5 percent. 

 

In comparison, an optimized $4 million RD program (MLE), as an example, at the $2 million 

grant level results in an approximate 16% rate increase for wastewater customers or an overall 

combined rate increase of some 8% level (with the coverage requirements). 

 

For a cost frame of reference, the 4/30/2019 net book value of both the new water and older 

wastewater utilities combined was only $7,502,916. 

 

The above does not include the on-going necessary investments into wastewater lift/pumping 

stations or inflow/infiltration and other project requirements. 

 

The least-cost option is the Refurbishment Option modified with a few appurtenances. 

 

Nonetheless, a rate increase of roughly some 10% on the wastewater customers would be 

anticipated. 

 

 

Divestiture 

 

Illinois is a fair market value state.  This means that instead of net book value (NBV) (currently 

about $7,500,000) or less; the City could expect the fair market value for their utility property. 

 

Fair market value is determined considering the three (3) standard approached namely: 

 

• Cost 

• Income 

• Comparable Sales (Market) 

 



 

Independent Utility Review 

HC# 20018.00 11 

Utilities are special purpose properties.  This value consulting work is not a USPAP compliant 

appraisal, rather a consulting endeavor to assess approximately the effect of a divestiture. 

 

 

Cost Consideration 

 

This consideration generates a preliminary replacement cost new less depreciation (RCNLD) 

analysis for the City utilities.  The first step is to apply average service lives (ASL’s) to the 

facilities. 

 

Below find the schedule of the average service lives for major water and wastewater systems 

components.  These ASL values are applied to the various utility components to determine 

depreciation costs in this Report.  The depreciation has been taken on a straight-line basis.  Note 

that land, easements, and some other items have not experienced depreciation or are too new to 

be considered depreciated (inventory/consumables). 

 

 

Average Service Lives Used 

 

Description  ASL (Years) 

 

Wastewater   

8" Gravity  60 